SPARE PARTS CATALOGUE

ENGINES & TRANSMISSIONS: HUSQVARNA HUSQVARNA
ENGINES

Spare Parts List



ENGINES & TRANSMISSIONS

SPARE PARTS LIST

ENGINES & TRANSMISSIONS
HUSQVARNA HUSQVARNA ENGINES



ENGINES & TRANSMISSIONS

HS 123A
AIR FILTER

C




ENGINES & TRANSMISSIONS

PXM

PXM_REF  Liorio  DESCRIPTION PXM_REMARK

1 599348843 FILTRE A AR COMPLET

2 599348844 FILTRE AAR ELEMENT

3 599349345 ECROU GB/T6177.1: M6
CARBURETTOR GASKET -

4 529457601 JOINT T

5 599348553 TUBE



ENGINES & TRANSMISSIONS

HS 123A
CARBURETTOR

C




ENGINES & TRANSMISSIONS

PXM_
PXM_REF PARTNO DESCRIPTION PXM_REMARK
T320:M6L=91 -
1 599348549 GOUJON MULTIPACK: 2
2 598684544 JEU DE JOINTS CARBURETTOR GASKETKIT 1
3 599348842 CARBURATEUR
4 529457601 JOINT CARBURETTOR GASKET -

MULTIPACK: 10



ENGINES & TRANSMISSIONS

HS 123A
CRANKCASE & ELECTRICAL

D

)

)

@ ‘, ﬂ‘ @
7Y,




ENGINES & TRANSMISSIONS

PXM_

PXM_REF PARTNO DESCRIPTION PXM_REMARK

1 599348540 CARTER MOTEUR

2 599348838  BOBINE D"ALLUMAGE

3 599348542 RENIFLARD BREATHER CHAMBER KIT
4 599348839 FREIN ENGINE BRAKE KIT

6 598684532 JOINT OlL SEAL

9 599348848 RESSORT TENSION SPRING

10 TBD TBD GB/T 16674.1:M5 =12
11 598684559 BOULON GB/T 5789: M6 L=25

12 8D TBD GB/T 16674.1: M5 =12



ENGINES & TRANSMISSIONS

CRANKCASE COVER

HS 123A

E




ENGINES & TRANSMISSIONS

PXM_

PXM_REF  Liorio  DESCRIPTION PXM_REMARK

1 599348559 ENGRENAGE GOVERNOR GEAR

2 599348560 CARTER MOTEUR

3 598684558 JOINT OIL SEAL

4 598684559 BOULON GB/T 5789 M6 1=25
5 599348847 JAUGE

6 TBD TBD GB/T 16674.1:M5 =12



ENGINES & TRANSMISSIONS

HS 123A
CYLINDER HEAD ASSY




ENGINES & TRANSMISSIONS

PXM_

PXM_REF PARTNO DESCRIPTION PXM_REMARK

1 598684527 CAPOT DE CYLINDRE CYLINDER HEAD COVER KIT

2 TBD TBD T370:M6 =165
CYLINDER HEAD COVER

3 599712801 JOINT GASKET

4 599349042 KIT DE VALVE

5 599349253 KIT DE VALVE ROCKER ARM KIT

6 599348539  TIGE DE POUSSEE PUSHROD SET

7 529458401 PLAQUE PUSH ROD GUIDE PLATE

8 590844201 BOUGIE D"ALLUMAGE HQT-7

1



ENGINES & TRANSMISSIONS

HS 123A
ENGINE COVER

F




ENGINES & TRANSMISSIONS

PXM_REF PXM_

PARTNO DESCRIPTION PXM_REMARK
1 599348554 LANCEUR COMPLET STARTER ASSY WITH COVER
2 599681501 CARTER DECORATION COVER
3 599349345 ECROU GB/T6177.1:M6
4 599348555 CARTER FAN COVER
5 508684552 GOUJON T323:M6 =72 & T321: M6

L=78

1



ENGINES & TRANSMISSIONS

HS 123A
EXHAUST

H




ENGINES & TRANSMISSIONS

PXM_

PXM_REF PARTNO DESCRIPTION PXM_REMARK

1 599348562 PROTECTEUR MUFFLER GUARD

2 599712101 SILENCIEUX

MUFFLER GASKET -

3 599712301 JOINT MULTIPACK: 10

4 598684561 COMMANDE CHOKE VALVE CONTROL
5 598684562  TIGE DE COMMANDE STARTER

6

599349341 BOULON GB/T 5789: M6 L=60



ENGINES & TRANSMISSIONS

HS 123A
FLYWHEEL




ENGINES & TRANSMISSIONS

PXM_
PXM_REF PARTNO DESCRIPTION PXM_REMARK
1 598684549 VOLANT

2 599349194 ECROU T040:M14x15



ENGINES & TRANSMISSIONS

HS 123A
FUEL TANK

G




ENGINES & TRANSMISSIONS

PXM_
PARTNO

599348563

PXM_REF

DESCRIPTION PXM_REMARK
RESERVOIR DE CARBURANT COMPLET

598684565

FUEL CAP

599348566

BOULON 1370: M6 L=15

599348565

FILTRE A CARBURANT

599349348

TUBE

DO W |N =

599349356

COLLIER DE SERRAGE HOSE CLIP - MULTIPACK: 20

1



ENGINES & TRANSMISSIONS

HS 123A
GASKET KIT




ENGINES & TRANSMISSIONS

PXM_
PXM_REF PARTNO DESCRIPTION PXM_REMARK
1 599348567 JEUDEJOINTS
CYLINDER HEAD COVER
2 599712801 JOINT GASKET
MUFFLER GASKET -
3 599712301 JOINT MULTIPACK: 10
4 TBD TBD
5 598684532 JOINT OlL SEAL
6 TBD TBD
7 598684558 JOINT OlL SEAL
CARBURETTOR GASKET -
9 529457601 JOINT MULTIPACK: 10
8 598684544 JEUDE JOINTS CARBURETTOR GASKET KIT



ENGINES & TRANSMISSIONS

HS 123A
GOVERNOR

E




ENGINES & TRANSMISSIONS

PXM_REF PXM_

PARTNO DESCRIPTION PXM_REMARK
1 599348556  BRAS SPEED REGULATING ARM KIT
2 599348845 JEU DE SOUPAPES
3 599348846  POIGNEE DACCELERATION GAS
4 599349345 ECROU GB/T6177.1:M6
5 TBD TBD

GB/T 16674.1:M5L=12

1



ENGINES & TRANSMISSIONS

HS 123A
PISTON & CRANKSHAFT

B




ENGINES & TRANSMISSIONS

PXM_

PXM_REF  Liorio  DESCRIPTION PXM_REMARK

1 598684542  SEGMENT SET

2 599348840 PISTON COMPLET

3 599348841 BELLE

4 599348849 VILEBREQUIN

5 599348545 ARBRE A CAMES KIT

6 599348546 RONDELLE T320-121: 254 x 34 x 1
7 599348548 RONDELLE T320-T21: 142x 20 % 1



ENGINES & TRANSMISSIONS

PRODUCT COMPLETE

HS 123A




ENGINES & TRANSMISSIONS

PXM_
PXM_REF PARTNO DESCRIPTION PXM_REMARK

1 529347201 MOTEUR FOR: EU/LATAM



